CONCENTRATED LOAD TEST

Lot No. : 2010341 Test Date : 2020-10-08
Panel sample : G-E4N(10kN) Temp./Hum. :21°C, 40%
Panel type : Grating Test speed : 5Smm/min
Dimension(mm) : 600X600Xt50 Test strandard : CISCA
Test Point : Center Tested by : DK You
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TEST RESULT
No SQUARE WEIGHT MAX. STR. MAX STRE. CON. LOAD | MAX. LOAD DEFLECTION LOAD
' [mm2] [Kel [rm] [Kgf/mm?] | [Kgf/2.0mm] [Kgf] [Kef/1.0mn] | [Kgf/3.0mm]
C1 1963.5 7.594 1.527 1,343 2,998
C2 1963.5 6.526 1.487 1,334 2,920
Cc3 1963.5 6.354 1.534 1,322 3,012

TEST CONFIRMED BY :
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